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MILL'S QUALITY CERTIFICATE Ne Date

JIHCTOB

Jluct 1 H3
steeets

30.05.04
Sheet of

CsuaerenncTeo o NpUEeMOYHbLIX UCNLITAHUAX

Inspection sertificate EN 10204-3.1 B

L oté 3aBoackoii 3akas Ne

KonTpakt Ne 12EXP/06L-04
Manufacturer’s LF43030635/369927
Contract Ne LF43030635 Sp.35LF \orks order Ne
Saazinx DUFERCO S.A. 11044
Customer

Konuuectso wryk
Number of pieces

Baron Ne (ABroMamuza Ne)

Freight Car Ne (Lorry Ne) 7

66970245

HaHM.eHF)BaHHe ToBapa Ilpokar TOACTOCTOBO Cranaapr . ASTM A572/A572M-01
Description of goods Heavy plates Standarts

Mapxa ctazx GR50 TYPE 2 ASTM A6/A6M-01
Steel grade

CocrosHue NOoCTaBKH
Delivery condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapxuposka
Marking
Hard stamp
Io3n- H 5 H . Pasmepsi, MM Koa-so | Teoperuu.
g Ne OMep TiaBiH OMEp MapTuH Product dimensions, mm WTYK Macca,M.T
. Toammua [upuna Hauna  [Number of] Theoret.
ltem No| Cast number Test number Thickness Width Length pieces | mass. m.t.
342667 9540 9,53 1829 6096 77 64,218
77 64,218
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MILL’S QUALITY CERTIFICATE Ne 13379
PesyabTarbl ucnbitannit  Test results

UcnbiTanue Ha pactsikenne u yaapubiii n3ru6  Tensile and impact test
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I Mpa 200mm 3HayeHune Value B, 61/GB
4) 5) °c Red | Rm A% 2% | mm | mm 1 2 3 % 6)
9540 T 20 382 [476 24
393|495 25
4) H - Havano nonockl / head strip; 5) L - npogonHoe / longitudinal; 6) a — TonwmHa obpaaya / trickness of specimen;
E - koHeL nonoct! / end strip. T — nonepevHoe / transverse. d — AnameTp onpaeku / diameter of the mandrel.

Y3K / Ultrasonic Examination
Brimnaska / Steelmaking process Konseprepnbiii cioco6 / Made by the BOC Process

Ne Xumuucckoe conepkanne anemenros / Chemical contents of clements, %
mnaskn | C {Mn| Si| ST P JCi[NiJCu[TiJAI[B] N ] Mo | V [ Nb | Ceq |Pem
Cast No x100 x1000 x100 x100 x1000 X100
342667 |16 195 |15 119 {30 |4 2 |2 02 |37 |17 |7 1 43 4 32
INpumeuanue / Note

Prime hot rolled alloyed steel plates Boron 0,0015-0,0030%
YKa3aHHbIA B HacTosWeM cepTudukaTe ToBap COOTBETCTBYET MO KaYecTsy AeiCTBYIOLMUM CTanga eXHUYECKUM
YCnoBUsaM. :
it is hereby certified that the quality of goods mentioned in this certificate is in co O%T N syl and
specifications. weTelyy i
MNoanuce #74h akcnepra
Signature PeRecegving agent’s stamp

Nata
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